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TEST REPORT # MI-19-11565

On November 22" 2019, Micom Laboratories Inc. received 1 sample to perform Coefficient of Friction
Testing.

SAMPLES DESCRIPTION:

- Samplel1:5.5"x14”

Sample 1
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REFERENCE TEST METHOD:

Sample was rated according to ASTM D2394 (Evaluating Degree of Rusting on Painted Steel Surfaces).
- Sliding unit weight : 25.53 Lbs
- Speed Rate : Static 0.05 in/min

Sliding 2 in/min

Typical setup used
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RESULTS:

Tests performed between 2019-12-12 and 2019-12-13.

- Static Coefficients of Friction

ASTM D2394 Static Coefficients of Friction
Load (Lbf) Coefficients

1 20.47 0.802

Static Coefficients of Friction
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- Sliding Coefficients of Friction

ASTM D2394 Sliding Coefficients of Friction
Load (Lbf)
Peak1l | Peak2 | Peak3 | Peak4 | Average

Coefficients

1 17.38 16.94 16.83 16.63 16.95 0.663

Sliding Coefficients of Friction
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Prepared by: Approved by:
Adrien Mulot Jacques St-Denis
Project Manager Laboratories Supervisor
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